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October 27, 1980 NO-7921
. ‘ : P.O. # 02291699

scription Moisture Density Relationship
' Tests of Reddish Tan Clay
-oject : Citrus Lakefront Flood Wall
v Atlas Construction Co.,Inc.
ﬁorted to : - Atlas Construction Co.,Inc.
\ : P.0. Box 10 '
A . Kenner, La. 70063
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ie following report covers results of moisture denlsty relationship of
‘ddish Tan Clay.

e sample was removed on 10-27-80 to our New Orleans Laboratory for testlng
th the following results.

Moisture Density Relationship Test ~ (ASTM D-698)
Optimum Moisture % ) - 15.0
Max. Dry Density, 1lbs/ cu. ft. 110.7

:e attached graph.

1spector: P. Tumbagahan
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130 \ \ \ . Sample identification: Reddish Tan Clay
N [\ [\ Test Method: __ ASTM D-698
125 \ \ X - T T T T T ST ST T e ]
5 \ X Pittsburgh Testing Laboratory
o ) By: P. Tumbagahan
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MOISTURE CONTENT — PER CENT OF DRY WEIGHT
TEST RESULTS
MAXIMUM DRY DENSITY 110.7  Lbs. Cu. Ft. OPTIMUM MOISTURE__15.0 4
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